Things to try in the treatment of HYPEREMESIS GRAVIDARUM:
1. Frequent small meals.

2. Avoid spicy and fatty foods.

3. Eliminate pills with iron.

4. Eat bland, or dry foods, and crackers in the morning before rising.

5. Eat high-protein snacks and foods.

6. Sip or drink  “Gatorade” and/or “All-Sport” and/or “Pedialyte” (liquids rich in electrolytes and minerals which your body is losing if you are vomiting or have diarrhea) as often as possible. Try freezing them as ice pops or mixing them in Jell-O if you cannot drink them.

7. Try ginger capsules, 250 mg 4 times per day.

8. Try P6 acupressure with wristbands.

9. Vitamin B6 (pyridoxine) 25 mg 4 times per day.

10. Sominex one half of a 25 mg tablet 4 times per day.

11. Benedryl liquid or capsules used as directed (made to treat 

            allergies, it may help)

12. Scopalamine patch used as directed (made to treat motion  

      sickness, it may help. Prescription Only)

13. Reglan 10mg orally every 8 hours, prescription only.

14. Tigan 300 mg orally every 6 hours, or 200 mg rectally every 6 

            hours, prescription only.

15. Phenergan 25 mg every 4 hours orally or rectally, prescription

      only.
